Permit Number: AR0020010
AFIN: 72-00781

AUTHORIZATION TO DISCHARGE WASTEWATER UNDER
THE NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM AND
THE ARKANSAS WATER AND AIR POLLUTION CONTROL ACT

In accordance with the provisions of the Arkansas Water and Air Pollution Control Act (Act 472 of 1949, as
amended, Ark. Code Ann. 8-4-101 et seq.), and the Clean Water Act (33 U.S.C. § 1251 et seq.),

The applicant’s mailing address is:
City of Fayetteville - Paul R. Noland Wastewater Treatment Plant
1400 North Fox Hunter Road
Fayetteville, AR 72701
is authorized to discharge treated municipal wastewater from a facility located as follows: from downtown
Fayetteville north on Hwy 71B, then east on Hwy 45 to North Fox Hunter Road, then 1.7 miles on North Fox
[...]
CD - critical dilution

CFR - Code of Federal Regulations

cfs - cubic feet per second

COD - chemical oxygen demand

COE - United States Corp of Engineers

CPP - continuing planning process

CWA - Clean Water Act

DMR - discharge monitoring report

DO - dissolved oxygen

ELG - effluent limitation guidelines

EPA - United States Environmental Protection Agency
ESA - Endangered Species Act

FCB - fecal coliform bacteria

gpm - gallons per minute

MGD - million gallons per day

MQL - minimum quantification level

NAICS - North American Industry Classification System
NH3-N - ammonia nitrogen

NOj; + NO,-N - nitrate + nitrite nitrogen

NPDES - National Pollutant Discharge Elimination System
0&G - oil and grease

Reg. 2 - APCEC Regulation No. 2

Reg. 6 - APCEC Regulation No. 6

Reg. 8 - APCEC Regulation No. 8

Reg. 9 - APCEC Regulation No. 9

RP - reasonable potential

SIC - standard industrial classification

TDS - total dissolved solids

TMDL - total maximum daily load

TP - total phosphorus

TRC - total residual chlorine

TSS - total suspended solids

UAA - use attainability analysis

USFWS - United States Fish and Wildlife Service
WET - Whole effluent toxicity



Page 3 of Fact Sheet
Permit Number: AR0020010
AFIN: 72-00781

WQMP - water quality management plan
WQS - Water Quality standards
WWTP - wastewater treatment plant

DMR Review:

The Discharge Monitoring Reports (DMR’s) for the last three years were reviewed during
the permit renewal process. No violations were found.

. SIGNIFICANT CHANGES FROM THE PREVIOUSLY ISSUED PERMIT.

The permittee is responsible for carefully reading the permit in detail and becoming familiar
with all of the changes therein:

el NS e

10.

11.

12.
13.

14.
15.

16.

The coordinates of the facility location and Outfall 001 have been corrected.

The effluent limitations for Outfall 001(flow of 6.0 mgd) have been deleted.

Outfall 002 has been deleted.

The 7-Day Average effluent limitations for Ammonia Nitrogen for the months of June
through September and December through March have been corrected.

The Monthly Average (mass only) effluent limitations for Ammonia Nitrogen for the
months of October through November and December through March have been
corrected.

A requirement for monitoring and reporting Nitrate + Nitrite Nitrogen has been
included. ‘

Interim effluent limitations for Chlorides, Sulfates, and Total Dissolved Solids have
been included.

Final effluent limitations for Chlorides, Sulfates, and Total Dissolved Solids have been
added.

A Special Condition No. 10 of Part II regarding Chlorides, Sulfates, and Total
Dissolved Solids has been added.

The monitoring frequencies for all parameters except flow, CBODS, and biomonitoring
have been revised.

The sample type for CBODS, TSS, NH3-N, Total Phosphorus, and Whole Effluent
Toxicity testing has been changed from 24-hr composite to composite.

A narrative description of the sampling point has been included.

Condition 10 of Part III in the existing permit regarding the Transition Period has been
deleted.

A list of treatment units has been included on Pages 1 and 3 of Part IA.

The dilution series and the crititical dilution for Whole Effluent Toxicity testing have
been slightly revised.

Parts 11, I11, and IV have been revised.

. RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION.

The outfall is located at the following coordinates based on the submitted application:



Page 4 of Fact Sheet
Permit Number: AR0020010
AFIN: 72-00781

Latitude: 36° 05’ 09.6” Longitude: 94° 05’ 04.7”
The receiving waters named:

White River thence to Beaver Reservoir in Segment 4K of the White River Basin. The
receiving stream with USGS Hydrologic Unit Code (H.U.C) of 11010001 and reach # 023 is
a Water of the State classified for primary and secondary contact recreation, raw water
source for domestic (public and private), industrial, and agricultural water supplies,
propagation of desirable species of fish and other aquatic life, and other compatible uses.

. 303(d) LIST, ENDANGERED SPECIES, AND ANTI-DEGRADATION
CONSIDERATIONS.

A. 303(d) List:

The receiving stream, White River in Reach 023, is listed on the 2008 303(d) list in
Category Sa as impaired for Chlorides, Sulfates, and Total Dissolved Solids.
Additionally, Reach 023 is listed on the 2008 303(d) list in Category 4a as impaired for
Siltation/Turbidity. The source of the Siltation/Turbidity impairment is indicated as
surface erosion.

Turbidity: “TMDLs for Turbidity for White River and West Fork White River, AR” was
prepared by FTN Associates, Inc. for USEPA Region 6 in January 2006. In accordance
with this TMDL “the wasteload allocations (WLA) for point source contributions were
set to zero because TSS in these TMDLs was considered to represent inorganic
suspended solids. The suspended solids discharged by point sources in the study area are
assumed to consist primarily of organic solids rather than inorganic solids. Discharges of
organic suspended solids from point sources are already addressed by ADEQ through
their permitting of point sources to maintain water quality standards for dissolved
oxygen. The WLAs to support these TMDLs will not require any changes to the permits
concerning inorganic suspended solids.” Therefore, no changes are required in the
NPDES permit. The effluent limitations for Total Suspended Solids are continued from
the previous permit.

Chlorides, Sulfates, and Total Dissolved Solids: White River in Reach 023 is listed on
2008 303(d) list in Category Sa as impaired for Chlorides, Sulfates, and Total Dissolved
Solids with an unknown source causing the impairment. No TMDL is available at this
time. Since the City of Fayetteville is one of the point source dischargers in the
watershed, in accordance with 40 CFR 122.44(d)(1)(i) this permit must include effluent
limitations for these parameters. Regulation 2 of the Arkansas Pollution Control and
Ecology Commission (Commission) establishes the Water Quality Standards for
Chlorides, Sulfates and Total Dissolved Solids (TDS) for all Waters within the State of
Arkansas. Generally, these mineral standards are set on an Eco-region basis and are
significantly below the Secondary Drinking Water Standards. Since the establishment of
the mineral standards in 1991, many site-specific revisions to these standards have been
proposed and approved. These revisions have demonstrated that in many cases the




Page 5 of Fact Sheet
Permit Number: AR0C020010
AFIN: 72-00781

minerals standards can be increased without an adverse effect on the designated uses.
Site-specific criteria development and the rulemaking required to change the water
quality standards can take many years to complete. Upon issuance of a new or modified
permit containing effluent limits for Chlorides, Sulfates or TDS, facilities are generally
given a maximum of three years to research, design and construct adequate treatment
facilities to meet the permit limit(s) for minerals. Where preliminary evidence indicates
that site-specific amendments to minerals criteria are appropriate, adequate time should
be allowed to complete the study and adopt site-specific criteria before the permitted
facility must research, design and construct costly treatment technology.  The facility
has opted to perform a Use Attainability Analysis (UAA) and may initiate third party
rulemaking to revise the current water quality standards. On June 22, 2011, the
Department considered the study plan titled “White River Use Attainability Analysis
Study Plan” which was originally submitted by the permittee on April 8, 2011 and
revised on May 25,2011 to be acceptable and adequate to begin the UAA. The permittee
is currently developing the UAA and may request revision of water quality standards by
initiating third party rulemaking. The permit may be reopened and modified if water
quality standards in Reg. 2 are revised as a result of the UAA performed by the permittee.

From the effective date of the permit until no later than one month prior to the expiration
date of this permit, the interim effluent limitations for Chlorides, Sulfates, and Total
Dissolved Solids have been included based on the submitted “White River Use
Attainability Analysis Study Plan”. In accordance with Condition No. 10 of Part II,
unless this permit  is modified upon the adoption of revised water quality standards for
Chlorides, Sulfates or TDS, the final permit limits will be effective as soon as possible
but no later than one month prior to the expiration date of this permit.

. Endangered Species:

No comments on the application were received from the U.S. Fish and Wildlife Service
(USF&WS).

. Anti-Degradation:
The limitations and requirements set forth in this permit for discharge into waters of the

State are consistent with the Antidegradation Policy and all other applicable water quality
standards found in APC&EC Regulation No. 2.

. OUTFALL, TREATMENT PROCESS DESCRIPTION, AND FACILITY
CONSTRUCTION.

The following is a description of the facility described in the application:

A. Design Flow: 12.6 MGD, flow of 11.2 MGD has been continued from the previous

permit. Flow of 11.2 MGD is used to calculate all mass limitations and establish other
permit conditions.



Page 6 of Fact Sheet
Permit Number: AR0020010
AFIN: 72-00781

B. Type of Treatment: coarse screens, fine screens, grit chamber, advanced biological
nutrient removal system utilizing anoxic and aerobic zones, alum precipitation (optional),
secondary clarifiers, sand filters, UV disinfection units, and oxygenation (optional).
Influent and effluent equalizations basins are used as needed.

C. Discharge Description: treated municipal wastewater

D. Facility Status: This facility is classified as a Major municipal since the design flow of
the facility listed above is greater than 1.0 MGD.

E. Facility Construction: This permit does not authorize or approve the construction or
modification of any part of the treatment system or facilities. Approval for such
construction must be by permit issued under Reg. 6.202.

9. ACTIVITY.

Under the Standard Industrial Classification (SIC) code of 4952 or North American Industry
Classification System (NAICS) code of 22132, the applicant's activities are the operation of a
sewage treatment plant.

10. INDUSTRIAL WASTEWATER CONTRIBUTIONS.
The permittee receives wastewater from significant industrial users. The renewal application

listed the following four non-categorical Significant Industrial Users and four Categorical
Industrial Users:

Industrial Contributor Principal Product ProcessF\:lK; gtewater
Ayrshire Electronics, LLC Assembled circuit boards 0.005 MGD
&?ftom Powder Coating Services, Powder Coated Metal Parts 0.0005 MGD
Elkhart Products Corporation Wrought Copper Fittings 0.0007 MGD
Hiland Dairy Company Bottled Milk and Juice 0.039 MGD
Marshalltown Tools Tools for Construction Industry 0.0018 MGD
Pinnacle Foods Corporation Frozen Foods Specialties 0.624 MGD
IS}:lcl?erior Industries International, Aluminum Wheels 0.170 MGD
Tyson Foods, Inc. Com and Flo‘gﬁ?“i"as’ Meal 0.279 MGD




11.

12.

Page 7 of Fact Sheet
Permit Number: AR0020010
AFIN: 72-00781

Pretreatment requirements have been added to modify the permittee’s Program to be current
with the newly revised (10/05) Pretreatment Regulations under 40 CFR 403. Submittal of
these modifications are due within twelve (12) months of the effective date of the permit.

SEWAGE SLUDGE PRACTICES.

At the time of the permit application, the dewatered sludge or biosolids “cake” was collected
and transported to landfills for final disposal. On May 11, 2011, the City notified ADEQ of
the following planned changes in the sludge disposal practices: land application of Class B
biosolids to farm land in Galena, Kansas or other approved and permitted sites, and/or
offering to sell or give away Class A biosolids when the thermal drying process is complete.
In its May 13, 2011, letter the Department did not object to these additional methods of
biosolids disposal. The permittee anticipated that the dried biosolids will meet the
“Exceptional Quality” criteria as detined in 40 CFR 503.

PERMIT CONDITIONS.

The Arkansas Department of Environmental Quality has made a determination to issue a
final permit for the discharge described in the application. Permit requirements are based on
federal regulations (40 CFR Parts 122, 124, and Subchapter N), the National Pretreatment
Regulation in 40 CFR Part 403 and regulations promulgated pursuant to the Arkansas Water
and Air Pollution Control Act (Act 472 of 1949, as amended, Ark. Code Ann. 8-4-101 et.

seq.).
A, Interim Effluent Limitations

Outfall 001-Treated municipal wastewater

1.  Conventional and/or Toxic Pollutants

Effluent Characteristics Discharge Limitations Monitoring
Requirements
Mass Concentration
(Ibs/day, (mg/, unless Frequency Sample
unless otherwise specified) Type
otherwise
specified)
Monthly Avg. Monthly 7-Day Avg.
Avg.
Report, MGD ..
Report, ’ Totalizing
Flow N/A MGD (Dfu]y Once/day meter
Maximum)
Monthly Total ..
Overflows $SOs (occurrences/month) See Part 11, Condition §
Monthly Total TIPS
Overflow Volume Volume of SSOs (gallons/month) See Part 1, Condition 5
Carbonaceous Biochemical




Page 8 of Fact Sheet
Permit Number: AR0020010
AFIN: 72-00781

Effluent Characteristics Discharge Limitations Monitoring
Requirements
Mass Concentration
(ibs/day, (mg/l, unless Frequency Sample
unless otherwise specified) Type
otherwise
specified)
Monthly Avg. Monthly 7-Day Avg.
Avg.

Oxygen Demand (CBODS)
(April-May) 701 7.5 11.3 Three/week | Composite
(June-Sep) 467 5.0 7.5 Three/week | Composite
{Oct-Nov) 514 5.5 8.3 Three/week | Composite
(Dec-March) 1,962 21 315 Three/week | Composite
Total Suspended Solids
(1SS)
(April-Nov) 467 5.0 7.0 Three/week | Composite
(Dec-March) 1,401 15.0 220 Three/week | Composite
Ammonia Nitrogen (NH3-N)
(April-May) 280 3.0 45 One/week Composite
(June-Sep) 159 1.7 3.0 One/week | Composite
(Oct-Nov) 224 24 4.5 One/week Composite
{Dec-March) 467 5.0 10.5 One/week Composite
Dissolved Oxygen (DO)
(April-May) N/A 7.7 (Monthly Average Min) Three/week Grab
(June-Sep) N/A 6.9(Monthly Average Min) Three/week Grab
(Oct-Nov) N/A 7.5(Monthly Average Min) Three/week Grab
{Dec-March) N/A 8.7 (Monthly Average Min) Three/week Grab
f;éz;;)Cohform Bacteria (colonies/100mI)
{Apr-Sep) N/A 200 400 Three/week Grab
(Oct-Mar) N/A 1000 2000 Three/week Grab
Total Phosphorus (TP) 93.4 1.0 2.0 Three/week | Composite
(I\gg%ti}%lg_l S)Nxtrogen Report Report Report Once/month | Composite
Chlorides 5,605 60 90 Once/month | Composite
Sulfates 9,341 100 150 Once/month | Composite
Total Dissolved Solids 41,100 440 660 Once/month | Composite
pH N/A M ) MOMII - ppceek | Grab
Chronic WET Testing N/A Report Once/quarter | Composite




Page 9 of Fact Sheet
Permit Number: AR0020010
AFIN: 72-00781

2. Solids, Foam, and Free Oil: There shall be no discharge of distinctly visible solids,
scum, or foam of a persistent nature, nor shall there be any formation of slime, bottom
deposits, or sludge banks. There shall be no visible sheen due to the presence of oil
(Sheen means an iridescent appearance on the surface of the water).

B. Final Effluent Limitations

Outfall 001-Treated municipal wastewater

1. Conventional and/or Toxic Pollutants

Effluent Characteristics Discharge Limitations Monitoring
Requirements
Mass Concentration
(Ibs/day, {mg/l, unless Frequency Sample
unless otherwise specified) Type
otherwise
specified)
Monthly Avg. Monthly 7-Day Avg.
Avg.
Report, MGD R
Flow N/A }E}gg ’ @aily Once/day T(ﬁiié;ﬂg
Maximum)
Overflows $SOs ?gggﬁ:;:;?;on h) See Part 11, condition 5
Monthly Total

Overflow Volume See Part I1, condition 5

Volume of SSOs (gallons/month)

Carbonaceous Biochemical

Oxygen Demand (CBODS3)

{April-May) 701 7.5 11.3 Three/week | Composite
(June-Sep) 467 5.0 7.5 Three/week | Composite
(Oct-Nov) 514 5.5 8.3 Three/week | Composite
(Dec-March) 1,962 21 31.5 Three/week | Composite
Total Suspended Solids (TSS)

{April-Nov) 467 5.0 7.0 Three/week | Composite